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10 10
0 0
-10 d
| SPuRIOL
“20d
-30 -30
S0
-60 d -60 d
70 70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit |
30.000 MHz 820.000 MHz 1.000 MHz 501.59170 MHz -37,73 dém 24,73 d8 30.000 MHz 820.000 MHz 1.000 MHz 806.37931 MHz -37.80 dém -24,80 d&
855.000 MHz 1.000 GHz 1,000 MHz 872.28261 MHz -36.29 dém -23.29 d8 855.000 MHz 1.000 GHz 1,000 MHz 914.74638 MHz -36.72 dém
1.000 GHz 3.000 GHz 1.000 MHz 2.76540 GHz -36.13 deém -23.13 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.90639 GHz -34,75 dem
3.000 GHz 7.000 GHz 1,000 MHz 6.77128 GHz -32,07 d8m -19.07 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.86627 GHz -31,28 dam
7.000 GHz 9.000 GHz 1,000 MHz 7.04287 GHz -34.88 d8m -21,88 d8 7.000 GHz 9.000 GHz 1,000 MHz 8.50894 GHz -35.11 d8m -22.11 d8
) J

) J

Date: 8.JAN.2019 16:0204

Middle Channel Middle Channel

Spectrum

Date: 8.JAN.2019 15:36.25

#*
Ref Level 24.70 dm  Offset 14.70 di Mode Auto Sweep
SGL Count 10/10

(@1 Max

Spectrum

Ref Level 24.70 dm  Offset 14.70 di Mode Auto Sweep
SGL Count 10/10
(@1 Max

20 gt $heck PAES 20 gt $heck PABS
Line _$PURIOUS_ ) INE_ABS PABS Line _$PURIOUS_ ) INE_ABS PABS
10 10
0 0
US_LINE_; US_LINE_;
-30 -30
S0 S0
-60 d -60 d
70 70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit |
30.000 MHz 820.000 MHz 1.000 MHz 802.62609 MHz -37.52 dém -24,52 d8 30.000 MHz 820.000 MHz 1.000 MHz 602.66117 MHz -37.51 dém -24,51d8
855.000 MHz 1.000 GHz 1.000 MHz 923.94928 MHz -36.38 dém -23.38 d8 855.000 MHz 1.000 GHz 1.000 MHz 892.50000 MHz -36.78 deém -23.78 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.31771 GHz -36.31 dém -23.31d8 1.000 GHz 3.000 GHz 1.000 MHz 2.88714 GHz -36.57 dém -23.57 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.86877 GHz -31,34 dam -18.34 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.87827 GHz -31,30 dam -18.30 d8
7,000 GHz 9.000 GHz 1,000 MHz 8.90964 GHz -35.19 d8m -22.19 d8 7,000 GHz 9.000 GHz 1,000 MHz 7.08411 GHz -35.26 d8m -22.26 d8
) J

) J

Date: 8.JAN.2019 16:04:12

Highest Channel Highest Channel

Spectrum

Date: 8.JAN.2019 15:37:46

Ref Level 24.70 dém  Offset 14.70 di Mode Auto Sweep

Ref Level 24.70 dém  Offset 14.70 di Mode Auto Sweep
SGL Count 10/10

SGL Count 10/10

20 dbifit Gheck PAES 20 dbifit Gheck PAES
Line _$PURIOUS_| INE_ABS PAkS Line _$PURIOUS_| INE_ABS PAkS
10 10
0 0
-10 d -10 d
| SPURIOUS_ | SPURIOUS_LINE,
20d 20d
-30 -30
S0 S0
-60 -60
-70 d -70 di
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit |
30.000 MHz 820.000 MHz 1.000 MHz 792.95602 MHz -38,41 dém -25.41d8 30.000 MHz 820.000 MHz 1.000 MHz 783.08596 MHz -37.21 dém -24,21d8
855.000 MHz 1.000 GHz 1.000 MHz 884.09420 MHz -37.52 dém 24,52 d8 855.000 MHz 1.000 GHz 1,000 MHz 892.21014 MHz -36.57 dém -23.57 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.82765 GHz -35.06 dam -22,06 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.93138 GHz -35.73 dém -22,73 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.88876 GHz -31,60 dam -18.60 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.73728 GHz -31,90 dam -18.90 d8
7.000 GHz 9.000 GHz 1,000 MHz 7.05562 GHz -35.26 d8m -22.26 d8 7.000 GHz 9.000 GHz 1,000 MHz 7.05137 GHz -34.84 dBm -21.84 d8
w w
J ) (T[T

Date: 8.JAN.2019 16:0529

Date: 8.JAN.2019 15:39.08
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SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2801A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 25.40 dm  Offset 15.40 di Mode Auto Sweep

SGL Count 10/10

(@1 Max

20 qbipit fheck PAES
Line _$PURIOUS_| INE_ABS PAES

10

0

Spectrum

Ref Level 25.40 dBm
SGL Count 10/10

Offset 15.40 db Mode Auto Sweep

(@1 Max

20 qbipit fheck PAES
Line _$PURIOUS_| INE_ABS PAES

10

0

Date: 8.JAN.2019 16:21:08

-60 d -60 d
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc | __poweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequency | __poweraAbs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 778.22339 MHz -36,89 d8m -23.89 d8 30.000 MHz 1.000 GHz 1,000 MHz 916.37931 MHz -36.07 d8m -23.07 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.64293 GHz -36.73 d8m -23.73 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.62266 GHz -36.66 d8m -23.66 d8
1.915 GHz 3.000 GHz 1,000 MHz 2.96630 GHz -36.07 dém -23.07 d8 1.915 GHz 3.000 GHz 1,000 MHz 2.98352 GHz -34.89 dém -21,89 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -30.61 dem -17.61d8 3.000 GHz 7.000 GHz 1.000 MHz 6.91476 GHz -30.22 dem -17.22d8
7.000 GHz 13.600 GHz 1,000 MHz 12.39629 GHz -33,64 dam -20.64 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.83516 GHz -32,69 dam -19.69 d8
13.600 GHz 19.100 GHz 1,000 MHz 16.47099 GHz -30.59 d8m -17.59 d8 13.600 GHz 19.100 GHz 1,000 MHz 16.49535 GHz -30.68 d8m -17.68 d8
- 7 T — i T —

Date: 8.JAN.2019 16:58:37

Middle Channel

Middle Channel

Spectrum

Spectrum

Date: 8.JAN.2019 16:23.44

Ref Level 25.40 dBm  Offset 15.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 15.40 dB Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
20 dlifit $heck 3 20 dlifit $heck PAES
Line _$PURIOUS_| INE_ABS PAES Line _$PURIOUS_| INE_ABS PAES
10 10
0 0
-30
50
-60 d -60 d
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |___Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequenc |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 926.07446 MHz -35.74 d8m -22.74d8 30.000 MHz 1.000 GHz 1,000 MHz 972.12644 MHz -34,96 dém -21.96 d8
1,000 GHz 1.845 GHz 1.000 MHz 1.81734 GHz -36.76 d8m -23.76 d8 1,000 GHz 1.845 GHz 1.000 MHz 1.67545 GHz -37.26 dém 24,26 d8
1.915 GHz 3.000 GHz 1.000 MHz 2.77631 GHz -35.96 dém -22.96 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.78269 GHz -35.34 dém -22.34 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.79978 GHz -31,43 dam -18.43 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.75228 GHz -30.74 dem -17.74 d8
7.000 GHz 13.600 GHz 1,000 MHz 12.74183 GHz -32,52 dam -19.52 d8 7.000 GHz 13.600 GHz 1,000 MHz 11.87493 GHz -33,11 d8m -20.11 d8
13.600 GHz 19.100 GHz 1,000 MHz 15.90728 GHz -30.53 d8m -17.53 d8 13.600 GHz 19.100 GHz 1,000 MHz 16.83239 GHz -30.02 d8m -17.02 d8
) J ) J [T
Date: 8.JAN.2019 16:2226 Date: 8.JAN.2019 16:5955
Spectrum # 2 Spectrum 2
Ref Level 25.40 dBm  Offset 15.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 15.40 dB Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
20 dlifnit $heck PAES 20 dlifnit $heck PAES
Line _$PURIOUS_| INE_ABS PABS Line _$PURIOUS_| INE_ABS PABS
10 10
0 0
-10 di -10 di
“SPUI “SPUR
20d 20d
30 -30
50 50
-60 d -60 d
70d 70d
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequenc: |___powerabs | ALimit | RangeLow | Rangeup | RBW | Frequency |___powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 873.72064 MHZ -37.13 dém -24.13 d8 30.000 MHz 1.000 GHz 1,000 MHz 945.46477 MHz -36.80 d8m -23.80 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.80889 GHz -36.36 d8m -23.36 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.61886 GHz -35.94 dém 22,94 d8
1.915 GHz 3.000 GHz 1,000 MHz 2.63908 GHz -35.42 dém -22,42 d8 1.915 GHz 3.000 GHz 1,000 MHz 2.86324 GHz -35.20 dém -22,20 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.75878 GHz -31,31 dém -18.31d8 3.000 GHz 7.000 GHz 1.000 MHz 6.01237 GHz -30.82 dem -17.82d8
7.000 GHz 13.600 GHz 1,000 MHz 11.92867 GHz -33,66 dam -20.66 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.32511 GHz -33.19 dam -20.19 d8
13.600 GHz 19.100 GHz 1,000 MHz 16.59709 GHz -30.83 d8m -17.83 d8 13.600 GHz 19.100 GHz 1,000 MHz 15.91632 GHz -31.12 d8m -18.12 d8
)i J )i J

Date: 8.JAN.2019 17:01:11
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SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2801A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

*
Ref Level 24.70 dém  Offset 14.70 d&
SGL Count 10/10

(@1 Max

Spectrum

Mode Auto Sweep

Spectrum
Ref Level 25.40 dBm Offset 15.40 di
SGL Count 10/10

(@1 Max

Mode Auto Sweep

Date: 8.JAN.2019 18:38:14

20 ghifnit $heck PABS o aimit $heck PAES
Line _BPURIOUS | INE_ABS PABS Line _$PURIOUS_JINE_ABS, PAES
10 10
0 0
10d -10d
| SPURIOUS_ LINE_ _SPURIOUS_LINE,
20 d 20
30 30 dex
-s0
50
60 d
60 d
70
-70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range Low | Rangeup | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Atimit | 30.000 MHz 1.000 GHz 1,000 MHz 673.03098 MHz -37.01 dém -24.01 d8
30.000 MHz 820.000 MHz 1.000 MHz 619.40780 MHz -31,91 dém -18.91 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.84479 GHz -35.09 dém -22.09 d8
855.000 MHz 1.000 GHz 1.000 MHz 909.89130 MHz -37.16 dém -24,16 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.46238 GHz -35.,80 dém -22.80 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96363 GHz 35 dem -23.35 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.94676 GHz -31.20 dém -18.20 de
3.000 GHz 7.000 GHz 1,000 MHz 6.47182 GHz -31,68 dam -18.68 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.84459 GHz -33,65 dam -20.65 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.06487 GHz -34.38 d8m -21,38 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.60809 GHz -23.88 d8m -16.88 d8
~ ~
] ]

Date: 8.JAN 2019 17:5455

Middle Channel

Middle Channel

Spectrum

Ref Level 24.70 dém  Offset 14.70 dB Mode Auto Sweep
SGL Count 10/10

Spectrum

Ref Level 25.40 dém  Offset 15.40 di
SGL Count 10/10

Mode Auto Sweep

@1 Max @1 Max
20 ghifnit $heck PAES 20 dhiinit $heck PAES
Line _BPURIOUS_| INE_ABS PABS Line _$PURIOUS_JINE_ABS, PAES
10 10
0 0
10d -10d
[ SPURIOUS_LT SPURIOUS_Li
20 d |
30 -30
-s0
50
60 d
60 d
70 M
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequencs |__Powerabs |  atimit | 30.000 MHz 1.000 GHz 1,000 MHz 254.68516 MHz -36.10 d8m -23.10 d8
30.000 MHz 820.000 MHz 1.000 MHz 411.18191 MRz -37.67 dém -24.67 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.77807 GHz -36.31 d8m -23.31 d8
855,000 MHz 1.000 GHz 1,000 MHz 941.92029 MHz -35.86 dém -22.86 d8 1.915 GHz 3.000 GHz 1.000 MHz 1.95928 GHz -35.18 dém -22.18 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.98025 GHz -36.16 dem -23.16 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.49531 GHz -30.59 dém -17.59 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.96525 GHz -31,98 dam -18.98 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.42552 GHz -32,44 dam -19.44 s
7.000 GHz 9.000 GHz 1.000 MHz 7.04737 GHz -34.79 dém -21.79 d8 13.600 GHz 19.100 GHz 1.000 MHz 15.90217 GHz -30.73 d8m -17.73 d8
w ~
J ]

Date: 8.JAN 2019 18:39:31

Date: 8.JAN 2019 17:56.15

Highest Channel

Highest Channel

ectrum

Ref Level 24.70 dém  Offset 14.70 dB
SGL Count 10/10

Mode Auto Sweep

Spectrum #

Ref Level 25.40 dém  Offset 15.40 di
SGL Count 10/10

Mode Auto Sweep

@1 Max @1 Max
20 ghifnit $heck PAES 20 dhifnit $heck PAES
Line _BPURIOUS | INE_ABS PABS Line _$PURIOUS ) INE_ABS PAES
10 10
0 0
104 -10 d
[ SrURioUS. (e | SPURIOUS
20 d 20
30 -30
-s0
S0
60 d
60
70
70 b
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequencs | __Powerabs |  atimit | 30.000 MHz 1.000 GHz 1.000 MHz 701.14693 MHz -36.67 dm -23.67 d8
30.000 MHz 820.000 MHz 1.000 MHz 680.63208 MHz -37.07 dém -24,07 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.49809 GHz -36.72 d8m -23.72 d8
855,000 MHz 1.000 GHz 1,000 MHz 996.41304 M -36.85 dém -23.85 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.68234 GHz -35.90 dém -22.90 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.99613 GHz -36.49 dam -23,49 da 3,000 GHz 7.000 GHz 1.000 MHz 6.91276 GHz -30.82 dém -17.82 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.64529 GHz -30,25 dam -17.25 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.33737 GHz -32.65 dam -19.65 de
7.000 GHz 9.000 GHz 1,000 MHz 7.00512 GHz -34.95 dam -21.95 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.56845 GHz -29.01 d8m -16.01 d8
w ~
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

*
Ref Level 30.00 dém  Offset 15.40 dB Mode Auto Sweep
SGL Count 10/10

(@1 Max

Spectrum

Limit ¢heck
20 dbipe—HPURIOUS JINE ABS
10 df
0

-10

Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions

RangeLow | Rangeup | RBW | Frequency | __poweraAbs | ALimit |

30.000 MHz 1.000 GHz 1,000 MHz 875.65967 MHz -36,91 d8m -23.91d8

1.000 GHz 1.708 GHz 1.000 MHz 1.70306 GHz -31,23 dém -18.23 d8

1.760 GHz 3.000 Gz 1.000 MHz 2.90740 GHz -36.23 dém -23.23 d8

3.000 GHz 7.000 GHz 1.000 MHz 5.88839 GHz -30.80 dem -17.80 de

7.000 GHz 13.600 GHz 1,000 MHz 12.78991 GHz -33,61 dam -20.61 d8

13.600 GHz 18.000 GHz 1.000 MHz 17.09036 GHz -29.69 dém -16.69 d8

)i ] T wa

Date: 8.JAN.2019 18:14:37

Middle Channel

&)

Spectrum

Ref Level 30.00 dém  Offset 15.40 B Mode Auto Sweep
SGL Count 10/10

Limit fheck
20 dbife—HPURIOUS }INE ABS
10 df

0

60
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
RangeLlow | Rangeup | RBW | Frequenc |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 928.01349 MHZ -36.,43 d8m -23.43 d8
1.000 GHz 1.708 GHz 1.000 MHz 1.69214 GHz -36.63 dém -23.63 dB
1.760 GHz 3.000 GHz 1,000 MHz 2.99853 GHz -35,25 dém -22.25 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.84327 GHz -30.49 dam -17.49 da
7.000 GHz 13.600 GHz 1,000 MHz 12.45427 GHz -32,51 dam -19.51 d8
13.600 GHz 18.000 GHz 1,000 MHz 16.78364 GHz -29.05 dém -16.05 d8

)i ] G

Date: 8.JAN.2019 18:18:09

Highest Channel

&

Spectrum

Ref Level 30.00 dém  Offset 15.40 dB Mode Auto Sweep
SGL Count 10/10

Limit fheck
20 dbife—HPURIOUS }INE ABS

60
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc |__Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 711.81159 MHz -36,91 d8m -23.91d8
1.000 GHz 1.708 GHz 1.000 MHz 1.49449 GHz -36.93 dm -23.93 d8
1.760 GHz 3.000 GHz 1,000 MHz 1.76039 GHz -26.93 dém -13.93 de
3.000 GHz 7.000 GHz 1.000 MHz 6.03437 GHz -29,99 dam -16.99 da
7.000 GHz 13.600 GHz 1,000 MHz 13.16561 GHz -31,92 dam -18.92 d8
13.600 GHz 18.000 GHz 1,000 MHz 16.95900 GHz -16.28 d8
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SPORTON LAB.
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CDMA BCO (1xRTT)

CDMA BC1 (1XRTT)

Lowest Channel

Lowest Channel

*

Spectrum

Ref Level 30.00 dém
SGL Count 10/10

Offset 14.50 dB Mode Auto Sweep

Spectrum

Ref Level 25.30 dém
SGL Count 10/10

Offset 15.30 d&

Mode Auto Sweep

@1 Max (@1 Max
Limit fheck 20 it $heck PABS
20 dbifie—$PURIOUS LINE ABS Line _$PURIOUS_| INE_ABS. PABS
10
10 di
0
0
-10
-10 _SPURIOUS_LINE,
= 20 d
0 -30 dB
304
; -50
S0 -60 di
60 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range Low | Rangeup | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequencs |___Power Abs Atimit | 30.000 MHz 1.000 GHz 1.000 MHz 25177661 MHz -35.07 dém -22,07 d8
30.000 MHz 820.000 MHz 1.000 MHz 625.16492 MHz -37.58 dém -24,50 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.48542 GHz -37.34 dém -24.34 dB
855.000 MHz 1.000 GHz 1.000 MHz 965.25362 MHz -37.29 dém -24,29 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.73699 GHz -35.78 dém -22.78 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.82002 GHz -35,83 dem -22,.83 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.65229 GHz -31.69 dém -18.69 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.21085 GHz -32,19 dam -19.19 d8 7.000 GHz 13.600 GHz 1,000 MHz 11.86786 GHz -34,90 dam -21.90 d8
7.000 GHz 9.000 GHz 1.000 MHz 8.89939 GHz -34,57 dam -21,57 d8 13.600 GHz 19.100 GHz 1.000 MHz 15.84679 GHz -31.55 d8m -18.55 d8
~ ~
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Date: 15 FEB.2019 131238

Date 14 FEB.2019 11:12:53

Middle Channel

Middle Channel

#*

Spectrum

Ref Level 30.00 dBm Mode

SGL Count 10/10

Offset 14.50 dB Auto Sweep

(@1 Max

Limit ¢heck
20 dhife_$RURIOUS

INE_ABS.

Spectrum

Ref Level 25.30 dém
SGL Count 10/10

Offset 15.30 d&

Mode Auto Sweep

_Limit ¢heck PARS
20 gt
ine _EPURIOUS_| INE_ABS PAES
10
0

-60
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequency |  Power Abs Alimit__| 30.000 MHz 1.000 GHz 1,000 MHz 818.94303 MHz -35.04 d8m -22.04 d8
30.000 MHz 820.000 MHz 1.000 MHz 657.53873 MHz -36.12 dém -23.12 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.52892 GHz -35.59 dém -22,59 dB
855,000 MHz 1.000 GHz 1,000 MHz 912.13768 MHz -35.29 dém -22.29 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.95776 GHz -36.26 dém -23.26 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.65892 GHz -36.57 dem -23.57 d8 3.000 GHz 7.000 GHz 1.000 MHz 5.99388 GHz -31.47 dém -18.47 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.74178 GHz -31,96 dam -18.96 d8 7.000 GHz 13.600 GHz 1,000 MHz 11.86786 GHz -34,75 dam -21.75 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.13286 GHz -34.21 d8m -21.21 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.82964 GHz -32,23 dém -19.23 d8
w ~
J ]

Date: 15 FEB.2019 13:14:02

Date 14 FEB.2019 11:14:14

Highest Channel

Highest Channel

#*

ectrum

Ref Level 30.00 dém
SGL Count 10/10

Offset 14.50 db

Mode Auto Sweep

Spectrum

Ref Level 25.30 dém
SGL Count 10/10

Offset 15.30 d&

Mode Auto Sweep

@1 Max (@1 Max
Limit Gheck s 20 gbimit Gheck PAES
20 ghipe—$PURIOUS LINE ABS PABS Line _§PURIOUS_} INE_ABS PABS
10
10 d
0
0d
-10
10 SPURIOUS
20d
-30
50
.60 d
60 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequencs |__Power Abs Alimit__| 30.000 MHz 1.000 GHz 1.000 MHz 922.68116 MHz -36.78 dém -23.78 d8
30.000 MHz 820.000 MHz 1.000 MHz 212.59620 MHz -36.50 dm -23.50 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.75906 GHz -37.35 dém -24.35 dB.
855,000 MHz 1.000 GHz 1.000 MHz 934.60145 M -35,95 dem -22,95 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.80330 GHz -35.93 dém -22.93 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.41005 GHz -36.35 dem -23,35 d8 3,000 GHz 7.000 GHz 1.000 MHz 6.72978 GHz -31.09 dém -18.09 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.20134 GHz -31,68 dam -18.68 d8 7.000 GHz 13.600 GHz 1,000 MHz 10.60641 GHz -34,15 dam -21.15 d
7.000 GHz 9.000 GHz 1,000 MHz 7.47307 GHz -34.41 dém -21.41 d8 13.600 GHz 19.100 GHz 1.000 MHz 18.29058 GHz -31,77 dém -18.77 d8
w ~
J J )
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saronis. FCC RF Test Report

Report No. : FG8D2801A

Frequency Stability

Test Conditions Middle Channel G(SGMSBS;) (Echfglflzgs 8) 2L5I;r)np::n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0108 0.0275
40 Normal Voltage 0.0036 0.0239
30 Normal Voltage 0.0132 0.0084
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0167 0.0167
0 Normal Voltage 0.0072 0.0167
-10 Normal Voltage 0.0203 0.0227 PASS
-20 Normal Voltage 0.0155 0.0060
-30 Normal Voltage 0.0143 0.0108
20 Maximum Voltage 0.0096 0.0132
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0191 0.0036

Note: Normal Voltage = 3.8 V.

; Battery End Point (BEP) =3.6V. ; Maximum Voltage =4.4V
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saronis. FCC RF Test Report

Report No. : FG8D2801A

Test Conditions Middle Channel GS(g/ISl&(;O (Egg\ét?ggs 8) le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0053 0.0181
40 Normal Voltage 0.0005 0.0133
30 Normal Voltage 0.0117 0.0027
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0133 0.0106
0 Normal Voltage 0.0106 0.0149
110 Normal Voltage 0.0090 0.0170 PASS
-20 Normal Voltage 0.0027 0.0122
-30 Normal Voltage 0.0128 0.0117
20 Maximum Voltage 0.0069 0.0021
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0128 0.0027
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) =3.6V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International (Kunshan) Inc.
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Report No. : FG8D2801A

Test Conditions Middle Channel Xéﬁﬂ%Mlggliggs\; 2L5I;r)np::n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0084
40 Normal Voltage 0.0287
30 Normal Voltage 0.0024
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0359
0 Normal Voltage 0.0251
10 Normal Voltage 0.0060 PASS
-20 Normal Voltage 0.0299
-30 Normal Voltage 0.0036
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0000
20 Battery End Point 0.0263

Note: Normal Voltage = 3.8 V.

; Battery End Point (BEP) =3.6V. ; Maximum Voltage =4.4V
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Report No. : FG8D2801A

Test Conditions Middle Channel (WREA?@SEECSSH) le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0005
40 Normal Voltage 0.0101
30 Normal Voltage 0.0112
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0165
0 Normal Voltage 0.0048
110 Normal Voltage 0.0122 PASS
-20 Normal Voltage 0.0154
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0000
20 Battery End Point 0.0032
Note:
1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) =3.6V. ; Maximum Voltage =4.4V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG8D2801A

Test Conditions Middle Channel \(Algcli/lDCMf\zgaKnb(i)ls\)/ le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0035
40 Normal Voltage 0.0029
30 Normal Voltage 0.0150
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0127
110 Normal Voltage 0.0035 PASS
-20 Normal Voltage 0.0144
-30 Normal Voltage 0.0046
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0000
20 Battery End Point 0.0035
Note:
1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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. : Limit
Test Conditions Middle Channel CI(Dll\;IQT?_():O 2 5ppm
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012
40 Normal Voltage 0.0155
30 Normal Voltage 0.0072
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0048
0 Normal Voltage 0.0215
10 Normal Voltage 0.0048 PASS
-20 Normal Voltage 0.0179
-30 Normal Voltage 0.0251
20 Maximum Voltage 0.0024
20 Normal Voltage 0.0000
20 Battery End Point 0.0191
Note: Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.6V. ; Maximum Voltage =4.4V

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID : IHDT56XS2

Page Number

1 A40 of A4l

Report Issued Date : Feb. 27,2019

Report Version

: Rev. 01

Report Template No.: BU5-FG22/24/27 Version 2.0
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o : Limit
Test Conditions Middle Channel CD(Y)I(Q_?_I(_:)l N
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0037
40 Normal Voltage 0.0027
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0064
0 Normal Voltage 0.0085
110 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0096
-30 Normal Voltage 0.0133
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0000
20 Battery End Point 0.0011
Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.6V. ; Maximum Voltage =4.4V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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= as. FCC RF Test Report Report No. : FG8D2801A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

GSM850 (GSM)
Frequency ERP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1648 -55.31 -13 -42.31 -62.28 1.58 10.70 H
2472 -50.95 -13 -37.95 -59.20 2.102 12.50 H
3294 -62.46 -13 -49.46 -71.35 2.856 13.90 H
Lowest
1648 -58.36 -13 -45.36 -65.33 1.58 10.70 V
2472 -55.29 -13 -42.29 -63.54 2.10 12.50 V
3294 -63.93 -13 -50.93 -72.82 2.86 13.90 V
1672 -57.51 -13 -44.51 -64.48 1.58 10.70 H
2510 -35.47 -13 -22.47 -43.72 2.102 12.50 H
3348 -62.18 -13 -49.18 -71.07 2.856 13.90 H
Middle
1672 -59.64 -13 -46.64 -66.61 1.58 10.70 V
2508 -43.33 -13 -30.33 -51.58 2.10 12.50 V
3348 -61.22 -13 -48.22 -70.11 2.86 13.90 V
1698 -54.97 -13 -41.97 -61.94 1.58 10.70 H
2546 -47.48 -13 -34.48 -55.73 2.102 12.50 H
3396 -60.61 -13 -47.61 -69.50 2.856 13.90 H
Highest
1698 -56.62 -13 -43.62 -63.59 1.58 10.70 V
2546 -54.50 -13 -41.50 -62.75 2.10 12.50 V
3396 -59.76 -13 -46.76 -68.65 2.86 13.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Kunshan) Inc. Page Number : B1 of B9
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= as. FCC RF Test Report Report No. : FG8D2801A

GSM850 (EDGE class 8)
Frequency ERP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1648 -54.06 -13 -41.06 -61.03 1.58 10.70 H
2472 -48.02 -13 -35.02 -56.27 2.102 12.50 H
3294 -63.85 -13 -50.85 -72.74 2.856 13.90 H
Lowest
1648 -57.43 -13 -44.43 -64.40 1.58 10.70 \%
2472 -56.50 -13 -43.50 -64.75 2.10 12.50 V
3294 -63.81 -13 -50.81 -72.70 2.86 13.90 V
1672 -53.80 -13 -40.80 -60.77 1.58 10.70 H
2508 -48.00 -13 -35.00 -56.25 2.102 12.50 H
3348 -61.72 -13 -48.72 -70.61 2.856 13.90 H
Middle
1674 -58.36 -13 -45.36 -65.33 1.58 10.70 V
2508 -58.43 -13 -45.43 -66.68 2.10 12.50 V
3348 -64.18 -13 -561.18 -73.07 2.86 13.90 V
1698 -52.56 -13 -39.56 -59.53 1.58 10.70 H
2546 -50.79 -13 -37.79 -59.04 2.102 12.50 H
3396 -59.41 -13 -46.41 -68.30 2.856 13.90 H
Highest
1698 -56.10 -13 -43.10 -63.07 1.58 10.70 V
2546 -55.63 -13 -42.63 -63.88 2.10 12.50 V
3396 -59.89 -13 -46.89 -68.78 2.86 13.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM1900 (GSM)
Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3699 -50.34 -13 -37.34 -55.21 3.55 8.42 H
5550 -43.28 -13 -30.28 -49.62 4.34 10.68 H
7401 -52.36 -13 -39.36 -59.16 5.14 11.94 H
Lowest
3699 -50.08 -13 -37.08 -54.95 3.55 8.42 \%
5550 -43.01 -13 -30.01 -49.35 4.34 10.68 V
7401 -52.32 -13 -39.32 -59.12 5.14 11.94 V
3759 -54.27 -13 -41.27 -59.14 3.55 8.42 H
5640 -36.60 -13 -23.60 -42.94 4.34 10.68 H
7521 -52.39 -13 -39.39 -59.19 5.14 11.94 H
Middle
3759 -49.35 -13 -36.35 -54.22 3.55 8.42 V
5640 -35.77 -13 -22.77 -42.11 4.34 10.68 V
7521 -51.88 -13 -38.88 -58.68 5.14 11.94 V
3819 -60.26 -13 -47.26 -65.13 3.55 8.42 H
5730 -49.01 -13 -36.01 -55.35 4.34 10.68 H
7638 -52.06 -13 -39.06 -58.86 5.14 11.94 H
Highest
3819 -57.20 -13 -44.20 -62.07 3.55 8.42 V
5730 -51.48 -13 -38.48 -57.82 4.34 10.68 V
7638 -51.92 -13 -38.92 -58.72 5.14 11.94 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM1900 (EDGE class 8)
Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant'enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3699 -61.57 -13 -48.57 -66.44 3.55 8.42 H
5550 -52.81 -13 -39.81 -59.15 4.34 10.68 H
7401 -52.58 -13 -39.58 -59.38 5.14 11.94 H
Lowest
3699 -61.53 -13 -48.53 -66.40 3.55 8.42 \
5550 -53.63 -13 -40.63 -59.97 4.34 10.68 \Y
7401 -52.48 -13 -39.48 -59.28 5.14 11.94 \Y
3759 -61.24 -13 -48.24 -66.11 3.55 8.42 H
5640 -36.46 -13 -23.46 -42.80 4.34 10.68 H
7521 -52.73 -13 -39.73 -59.53 5.14 11.94 H
Middle
3759 -563.53 -13 -40.53 -58.40 3.55 8.42 V
5640 -41.31 -13 -28.31 -47.65 4.34 10.68 \Y
7521 -52.22 -13 -39.22 -59.02 5.14 11.94 \Y
3819 -61.03 -13 -48.03 -65.90 3.55 8.42 H
5730 -42.91 -13 -29.91 -49.25 4.34 10.68 H
7638 -52.22 -13 -39.22 -59.02 5.14 11.94 H
Highest
3819 -58.10 -13 -45.10 -62.97 3.55 8.42 V
5730 -50.78 -13 -37.78 -57.12 4.34 10.68 \Y
7638 -52.21 -13 -39.21 -59.01 5.14 11.94 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band V(RMC 12.2Kbps)
Frequency ERP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1652 -68.55 -13 -55.55 -75.52 1.58 10.70 H
2476 -58.27 -13 -45.27 -66.52 2.102 12.50 H
3306 -63.87 -13 -50.87 -72.76 2.856 13.90 H
Lowest
1652 -68.94 -13 -55.94 -75.91 1.58 10.70 \%
2482 -60.21 -13 -47.21 -68.46 2.10 12.50 V
3306 -63.18 -13 -50.18 -72.07 2.86 13.90 V
1672 -68.94 -13 -55.94 -75.91 1.58 10.70 H
2512 -57.56 -13 -44.56 -65.81 2.102 12.50 H
3348 -64.83 -13 -51.83 -73.72 2.856 13.90 H
Middle
1672 -69.26 -13 -56.26 -76.23 1.58 10.70 V
2506 -60.00 -13 -47.00 -68.25 2.10 12.50 V
3348 -64.60 -13 -51.60 -73.49 2.86 13.90 V
1692 -68.02 -13 -565.02 -74.99 1.58 10.70 H
2542 -56.89 -13 -43.89 -65.14 2.102 12.50 H
3384 -64.25 -13 -51.25 -73.14 2.856 13.90 H
Highest
1692 -68.57 -13 -55.57 -75.54 1.58 10.70 V
2542 -60.87 -13 -47.87 -69.12 2.10 12.50 V
3384 -64.24 -13 -51.24 -73.13 2.86 13.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band II((RMC 12.2Kbps)
Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant'enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3705 -61.23 -13 -48.23 -66.10 3.55 8.42 H
5556 -55.25 -13 -42.25 -61.59 4.34 10.68 H
7410 -52.69 -13 -39.69 -59.49 5.14 11.94 H
Lowest
3705 -60.84 -13 -47.84 -65.71 3.55 8.42 \
5559 -52.62 -13 -39.62 -58.96 4.34 10.68 \Y
7410 -52.69 -13 -39.69 -59.49 5.14 11.94 \Y
3762 -60.13 -13 -47.13 -65.00 3.55 8.42 H
5643 -50.84 -13 -37.84 -57.18 4.34 10.68 H
7521 -562.57 -13 -39.57 -59.37 5.14 11.94 H
Middle
3762 -58.07 -13 -45.07 -62.94 3.55 8.42 V
5637 -51.36 -13 -38.36 -57.70 4.34 10.68 \Y
7521 -51.90 -13 -38.90 -58.70 5.14 11.94 \Y
3816 -61.03 -13 -48.03 -65.90 3.55 8.42 H
5718 -49.19 -13 -36.19 -55.53 4.34 10.68 H
7629 -52.10 -13 -39.10 -58.90 5.14 11.94 H
Highest
3816 -60.24 -13 -47.24 -65.11 3.55 8.42 V
5721 -49.97 -13 -36.97 -56.31 4.34 10.68 \Y
7629 -51.90 -13 -38.90 -58.70 5.14 11.94 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band IV(RMC 12.2Kbps)
Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3426 -46.69 -13 -33.69 -57.43 2.604 13.34 H
5133 -52.12 -13 -39.12 -62.63 3.011 13.52 H
6849 -54.98 -13 -41.98 -65.18 3.271 13.47 H
Lowest
3426 -46.79 -13 -33.79 -57.53 2.604 13.34 \%
5133 -52.22 -13 -39.22 -62.73 3.011 13.52 V
6849 -54.98 -13 -41.98 -65.18 3.271 13.47 V
3468 -45.43 -13 -32.43 -56.17 2.604 13.34 H
5199 -55.84 -13 -42.84 -66.35 3.011 13.52 H
6930 -53.36 -13 -40.36 -63.56 3.271 13.47 H
Middle
3468 -52.99 -13 -39.99 -63.73 2.604 13.34 V
5196 -56.83 -13 -43.83 -67.34 3.011 13.52 V
6930 -563.27 -13 -40.27 -63.47 3.271 13.47 V
3504 -50.95 -13 -37.95 -61.69 2.604 13.34 H
5256 -50.07 -13 -37.07 -60.58 3.011 13.52 H
7011 -52.72 -13 -39.72 -62.92 3.271 13.47 H
Highest
3504 -50.84 -13 -37.84 -61.58 2.604 13.34 V
5253 -50.83 -13 -37.83 -61.34 3.011 13.52 V
7011 -52.15 -13 -39.15 -62.35 3.271 13.47 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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= as. FCC RF Test Report Report No. : FG8D2801A
CDMA BCO(1xRTT)
Frequency ERP Limit Qvgr S.C. TX Cable | TX Ant'enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1650 -67.66 -13 -54.66 -68.87 2.32 5.68 H
2474 -49.98 -13 -36.98 -50.61 3.02 5.80 H
3300 -65.15 -13 -52.15 -67.61 3.27 7.88 H
Lowest
1650 -67.43 -13 -54.43 -68.64 2.32 5.68 \
2474 -50.30 -13 -37.30 -50.93 3.02 5.80 \Y
3300 -65.13 -13 -52.13 -67.59 3.27 7.88 \Y
1674 -67.50 -13 -54.50 -68.71 2.32 5.68 H
2510 -50.52 -13 -37.52 -51.15 3.02 5.80 H
3348 -65.05 -13 -52.05 -67.51 3.27 7.88 H
Middle
1674 -67.84 -13 -54.84 -69.05 2.32 5.68 V
2510 -55.67 -13 -42.67 -56.30 3.02 5.80 \Y
3348 -65.28 -13 -52.28 -67.74 3.27 7.88 \Y
1698 -64.31 -13 -51.31 -65.52 2.32 5.68 H
2544 -50.16 -13 -37.16 -50.79 3.02 5.80 H
3396 -64.53 -13 -51.53 -66.99 3.27 7.88 H
Highest
1696 -68.11 -13 -55.11 -69.32 2.32 5.68 V
2544 -52.65 -13 -39.65 -53.28 3.02 5.80 \Y
3396 -64.85 -13 -51.85 -67.31 3.27 7.88 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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= as. FCC RF Test Report Report No. : FG8D2801A
CDMA BC1(1xRTT)
Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3702 -59.19 -13 -46.19 -64.06 3.55 8.42 H
5553 -45.27 -13 -32.27 -51.61 4.34 10.68 H
7404 -52.47 -13 -39.47 -59.27 5.14 11.94 H
Lowest
3702 -57.13 -13 -44.13 -62.00 3.55 8.42 \%
5553 -43.37 -13 -30.37 -49.71 4.34 10.68 V
7404 -52.17 -13 -39.17 -58.97 5.14 11.94 V
3759 -59.02 -13 -46.02 -63.89 3.55 8.42 H
5640 -42.11 -13 -29.11 -48.45 4.34 10.68 H
7521 -52.18 -13 -39.18 -58.98 5.14 11.94 H
Middle
3759 -58.13 -13 -45.13 -63.00 3.55 8.42 V
5640 -40.07 -13 -27.07 -46.41 4.34 10.68 V
7521 -51.72 -13 -38.72 -58.52 5.14 11.94 V
3816 -59.56 -13 -46.56 -64.43 3.55 8.42 H
5724 -44.76 -13 -31.76 -51.10 4.34 10.68 H
7635 -51.86 -13 -38.86 -58.66 5.14 11.94 H
Highest
3816 -58.25 -13 -45.25 -63.12 3.55 8.42 V
5724 -43.12 -13 -30.12 -49.46 4.34 10.68 V
7635 -51.28 -13 -38.28 -58.08 5.14 11.94 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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